
 

  

Preliminary Engineering Report 

Wastewater System Improvements 

 

 

 

 

 

 

Prepared for 

City of Bronson 

Branch County, Michigan 

 

 

 

March 2023 

2220861 

 

 



 

 i  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

Contents 

1 INTRODUCTION ...........................................................................................................................1 

2 PROJECT PLANNING .....................................................................................................................1 

2.1 Location ........................................................................................................................................ 1 
[...]
thickener, sludge storage tank, and UV disinfection system were installed. Currently, the grit 

chamber, tertiary filters, digesters, and effluent pump station are not used. 

Table 2 is a summary of the City’s sanitary sewer system. Appendix A contains a set of figures 

summarizing the sanitary sewer and force mains prepared during the SAW assessment. A map of 

the existing facilities is shown in Figure 1. 

3.2 Condition of Existing Facilities 

The following condition assessments are based on results of the 2021 Wastewater System 

Evaluation, which catalogued the condition of the existing assets, and the 2021 Sewer Flow 

Study, which analyzed capacity. 



 

 4  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

3.2.1 System Wide Sanitary Sewer  

The gravity sewer pipes were found to be in various structural conditions with various 

defects. Fifteen (15%) were found in good structural condition, along with 73-percent in fair 

condition and the remaining 12-percent were in poor or failed condition.  

Due to the age and quantity of clay pipe within sewer system, numerous defects have been 

found. There are currently 29 pipes that are rated with a Risk of Failure (RoF) score of 4 or 5 

and the ratings are general caused by cracks, fractures, minor breaks, broken pipes, holes, or 

other issues.  The pipes are still holding their shape; however, they do have significant 

infiltrations at the joints and numerous root intrusions that cause an ongoing operations and 

maintenance (O&M) issue.  

Pipes within the collection system exhibiting various forms of infiltration at the time of 

closed-circuit television (CCTV) were documented in the Wastewater Evaluation report. 

Most pipes exhibited numerous infiltration defect locations on the same pipe run (manhole to 

manhole).  In total, 131 pipes have documented infiltration, which does not include the 12 

pipes near the treatment plant that were not able to be CCTV due to the pipes being 

surcharged.  The number pipes with the most sever ratings of these infiltration defects are as 

follows: 

• Gushers – 16 defects (11 pipes) 

• Runners – 347 defects (64 pipes) 

• Weeper – 114 defects (20 pipes) 

• Dripper – 170 defects (12 pipes) 

• Stain – 281 defects (24 pipes) 

3.2.2 Chicago Street  

An 8-inch clay sanitary sewer located on E. Chicago Street has a utility penetration 6’ 

upstream of SNMH-236 per CCTV.   

3.2.3 W. Railroad Street  

An 8-inch clay sanitary sewer located on W. Railroad Street shows a broken pipe 11’ and 57’ 

downstream of SNMH-121 per CCTV.  



 

 5  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

3.2.4 Division Street  

Joint offset and broken wye on broken 8-inch clay sanitary sewer. Sewer is located on 

Division Street between South and Chicago Streets.  

3.2.5 Franklin Street  

Two wye need repairs and there is broken 8-inch clay sanitary sewer. Sewer is located on 

Franklin Street West of Shaffmaster Blvd. Defects located 218’ and 245’ downstream of 

SNMH-167 per CCTV. 

3.2.6 201 Industrial Avenue  

Connection of 2 storm structures to the sanitary system was discovered in 2019 during smoke 

testing, which allow inflow to the sanitary system during storm events. Location of the catch 

basins at on the back side of the DPW building located at 201 Industrial Drive.  

3.2.7 N. Douglas and Railroad Street  

Connection of 3 storm structures to the sanitary system was discovered in 2019 during smoke 

testing, which allow inflow to the sanitary system during storm events. Location of the catch 

basins are at the intersection of W. Railroad Street and N. Douglas Street.  

3.2.8 System Wide Manholes 

During SAW assessments, field condition assessment and smoke testing indicate that 41 

structures require some form of rehabilitation for structural defects, infiltration, or casting 

replacements to help minimize inflow during storm events.  These manholes are located 

system wide.  

3.2.9 Lift Station and Force Main 

3.2.9.1 Corey Street  

The Corey Street Lift Station is generally in fair to poor condition. Design firm capacity is 

150 gpm at 45 ft TDH. The pumps and can structure are corroding, and there are signs of 

leaks at the check valve shafts and force main wall penetration. There are also signs of 

infiltration in the wet well. The steps are corroding, and there is concrete failure and 

exposed rebar at the lateral penetration. Overall issues include corrosion of equipment and 



 

 6  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

the can structure, signs of leaking or infiltration in the can and wet well, and original or 

obsolete equipment. The results of a cathodic protection system survey indicate that the 

system is inoperative and not adequately protecting the can from corrosion. The survey 

also revealed possible signs of exterior corrosion of the can based on measurements of the 

wall thickness. The main control panel is corroding and showing signs of electrical 

damage and wear. The main electrical service and distribution equipment appear to be 

original, and the lighting is incandescent. The heater is corroding and is out of operation. 

The sanitary force main on Wayne Street is an 8-inch cast iron pipe totaling 875 feet. This 

force main was installed in 1968 and runs from Corey Street to 275 feet south of US-12 to 

the existing sanitary sewer. Currently the force main is considered oversized and past its 

useful life. 

3.2.9.2 Walker Street  

The Walker Street Lift Station is generally in poor condition. Design firm capacity is  

300 gpm at 15 ft TDH. The station is generally in poor condition. According to operators, 

both pumps tend to shear their shafts, which need to be replaced every 4 – 5 years. Most 

of the equipment is corroding, including the pumps, valves, piping, sump pump, vents, 

wet well ladder, conduit, and transducer stilling well. At the time of the condition 

assessment, the force main was leaking near the ceiling penetration. The isolation valves 

are difficult to actuate, and the Pump No. 2 suction valve has no handwheel. The wet well 

casting is corroding, and the dry well coating is failing. There is spalling concrete and 

exposed rebar at one of the conduit penetrations in the wet well, and the structure 

accumulates excessive rags and debris.  

The wet well and dry well are located below Walker Street while the controls are located 

along the curb, making entrance into either structure or operation of the control panel 

unsafe. The wooden control panel support is rotted and is no longer supporting the panel. 

The control panel is corroding and in poor condition. The main electrical service and 

distribution equipment appear to be original, and the lighting is incandescent. The exhaust 

fan blower is corroding and appears out of operation. There is exposed abandoned wiring 

in the wet well. 



 

 7  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

The results of the Sewer Flow Study and historical flow data indicate that the firm 

capacity of the station cannot accommodate peak flows due to I/I. 

3.2.10 Wastewater Treatment Plant 

The WWTP faces challenges with climate resilience, and it cannot treat extreme weather 

flows to meet regulatory limits. The WWTP receives wastewater via an 18-inch gravity 

sewer. The treated effluent from the WWTP is discharged by gravity to County Drain No. 30 

via an 18-inch pipe. The most recent NPDES permit for the WWTP was issued in April 2019. 

This permit sets maximum quality and quantity effluent limits for various contaminants. The 

City has an Industrial Pretreatment Program (IPP) for industry to enforce local limits 

throughout the service area. 

According to the WWTP Basis of Design, the design average daily flow of the WWTP is  

0.5 million gallons per day (MGD) and the design peak hour flow is 1.5 MGD. Flow data 

was analyzed in the 2021 revision of the WWTP Capacity Analysis. Between January 2017 

and December 2019, the average influent flow observed was 0.73 MGD, approximately 

147% of the design average day flow. The wastewater system summary is found in  

Appendix A. 

3.2.10.1 Influent Pump Station 

The influent pump station process has been modified several times over the years. The 

grinder channel, manual bar screen bypass channel, and wet well were constructed in 

1974. The grinder, stop plates, manual bar screen, pumps, some piping, and some valves 

were replaced in 1993.  

The grinder is currently out of service due to frequent plugging and is in need of new 

cutters. The existing control panel was damaged when the basement flooded in the past 

and needs to be replaced. There is no bypass around the flow meter to allow for 

maintenance or replacement. The three variable frequency drives (VFDs) dedicated to the 

Influent Pumps in motor control center (MCC) B are not working and thus, the pumps are 

always on the bypass contactors. Several valves are leaking including Influent Pump No. 

2 discharge isolation, Influent Pump No. 3 discharge isolation, and two other influent 

pump station isolation valves. The piping from the pumps to the grit tank has failed 

coating and significant corrosion. 



 

 8  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

3.2.10.2 Grit Removal  

The grit removal process was constructed in 1974 and replaced in 1993 with a vortex 

style grit removal system. There is major corrosion of the grit effluent channel. The 

blower, grit pump, and washer/classifier are not currently in use. The grit classifier 

motor, grit removal blower motor, monorail and hoist are not functional.  

3.2.10.3 Disinfection 

The UV disinfection system was installed in 1993. It is an older Trojan 3000 System and 

parts are difficult to get. The control panel was struck by lightning and does not work. 

The Owner operates the process manually based on fecal coliform counts. 

3.2.10.4 Recirculation Pump Station 

The Recirculation Pump Station was constructed in 1993. The recirculation tank was 

initially a primary settling tank in 1974. Two of the three recirculation pumps are no 

longer functioning. The recirculation flow meter was removed and replaced with an 

uncoated pipe. There is corrosion of the discharge piping.  

3.2.10.5 Return Activated Sludge & Waste Activated Sludge 

The RAS/WAS process was constructed in 1993. There are three RAS pumps but only 

RAS Pump No. 1 and No. 3 are in service. The pumps were rebuilt in 2014 but are not 

operating near their design capacity. Pump No.1 is operating at 50% and Pump No. 3 is 

operating at 58%. There are three VFDs dedicated to the RAS Pumps in MCC-C in the 

Process Control Building. They are not working thus always on the bypass contactors. All 

RAS/WAS piping, valves, and flow meters are in good condition. 

3.2.10.6 Sludge Storage 

The storage tank was constructed in 1993. Some assets are in poor condition. There is 

significant corrosion of the decant/overflow well. There is also corrosion of the manway 

door and of the tank below the manway door. The manway door is also missing several 

screws. Water is getting into the storage tank via gaps in the cover. The solids loadings 

pump discharge to storage tank valve is loose.  



 

 9  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

3.2.10.7 Ferric Chloride Feed 

The Ferric Chloride Feed system was installed in 1974. The buried piping that conveys 

the ferric chloride to the grit tank and oxidation ditch could not be observed so it is 

assumed in poor condition based on the age of the pipes. There is major corrosion of the 

exterior of the storage tank, the concrete spill containment area of the feed pumps, and 

the metal supports of the feed pumps.  

3.2.10.8 Administration Building 

The Administration Building was originally constructed in 1958. The grit removal, 

chemical feed, and chlorine rooms were added in 1974. The tertiary filter room was 

added in 1993. The existing exterior façade of the building show signs of age and wear. 

Window and door lintels and the antenna pole are rusted. There is brick discoloration, 

loose metal panel fasteners, damaged brick, open junction boxes, loose fascia, cracked 

sealant, unused paint stenciling, and loose window and door head mortar. The coiling 

door channel also jams. The laboratory as a whole is showing signs of age and 

deterioration. Counters show excessive wear around sinks, and epoxy sink basins are 

heavily worn. The cabinets are corroding on the inside of several areas. 

3.2.10.9 Process Control Building 

The Process Control Building was constructed in 1993 and is showing signs of its age. 

The roof walkway pads are loose, paint is peeling off doors, and there is corrosion of the 

doors and their frames. In general, brick cleaning and grout repair is needed, and portions 

of the building fascia need to be replaced.  

3.2.10.10 Maintenance Building 

The Maintenance Building was constructed in 1993 and is showing signs of its age on the 

exterior. There is missing rake at the south elevation, corrosion of the doors and faded 

paint, missing door weatherstrippings, and loose foam inserts at top of siding, clouded 

and cracked window glass, and the wood trim around louver is peeling.  



 

 10  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

3.3 Financial Status of Existing Facilities 

3.3.1 Current Rate Schedule 

The current rate schedule for wastewater system users is $1.51 per 1000 gallons, and a 

monthly wastewater operations rate billed quarterly as follows: 

Meter Size Rate 

¾” $47.60 

1” $119.00 

1 1/2” $238.00 

2” $380.80 

3” $714.00 

4” $1,190.00 

6” $2,380.00 

The rate schedule and minutes adopting the rates is included in Appendix B. 

3.3.2 Annual Operation and Maintenance Costs 

The City’s O&M budget for the 2022-2023 fiscal year is approximately $423,200 (excluding 

depreciation).   

3.3.3 Other Capital Improvement Programs 

The City had a SAW grant that was obtained in 2018 and ended in 2021 that developed their 

sanitary Capital Improvement Plan and project needs. 

3.3.4 Existing Debts and Reserve Accounts 

The City currently has an outstanding 1993 USDA Unlimited Tax General Obligation Bond 

for its sewer system.  It has a balance of $242,000 with an annual payment of $33,100 in 

2022. 

Based on the General Funds Balance Sheet dated December 31, 2022, the City has Cash and 

Cash equivalents (current and noncurrent) of approximately $1,277,053. Of which, $15,018 

is restricted. 



 

 11  

  s:\2022\2220861 city of bronson\rep\wastewater per\rep_2023-03 bronson per wastewater - draft 03-23-2023.doc 

4 NEED FOR PROJECT 

4.1 Health, Sanitation, and Security 

The project need described in this section was determined through the asset management process 

and represents the highest priority WWTP and collection system needs. 

The proposed improvements reduce the chances of contamination of nearby groundwater, along 

with reducing the amount of I/I causing the treatment plant violations. The lift stations pose safety 

hazards to the operators and give rise to several maintenance challenges. At Walker Street Lift 

Station, both of the pumps tend to shear their shafts and it is difficult to access the station, since 

the station is below the road and the controls are located along the curb. At Corey Street Lift 

station, the main control panel shows signs of electrical damage and may have code violations.  

The WWTP faces challenges with flows above the designed treatment capacity. There are current 